IN—Y) X
PARTS LIST
JW-8BL-30-3
JW-28BL-30-3

il

SEIKO SEWING MACHINE CO., LTD.







H X
CONTENTS

BAR. EAR e
FACE PLATE, ARM TOP COVER

;jﬁi*%\ q]?$i*$ .......................................
PRESSER BAR, VIBRATING PRESSER BAR

E*Elzs /\_‘/Pj—l)— .......................................
THREAD TAKE-UP LEVER, HAND WHEEL

JZEHL j"_U_ .......................................
ARM SHAFT, MACHINE PULLEY

R L T
FEED DOG, FEED DRIVING ROCK SHAFT

ATEE (). TFHE e
HOOK SADDLE (RIGHT), HOOK DRIVING SHAFT

jJ?:tJET (E) .......................................
HOOK SADDLE (LEFT)

[ -
TENSION BRACKET

SFHMR ) i
TENSION BRACKET (SMALL)

;jﬁi*%j(*&/(*‘ fft%% .......................................
PRESSER BAR SPRING, BOBBIN WINDER

HEBE1T e
ACCESSORIES 1

HEBE2 e
ACCESSORIES 2

?_‘J”%Eﬁ: .......................................

PARTS AVAILABLE AT EXTRA CHARGE

B3 e
TABLE OF GAUGE PARTS

Page
1,2

3,4

9,6

7,8




HER. LR
FACE PLATE, ARM TOP COVER




TR
FACE PLATE, ARM TOP COVER

™
™ |
No. | BEEBE (3|5 | %2 a4 DESCRIPTION
PARTS NO. | | @ | QTY
8|8
1 [70079 * | * 1 |@&@R FACE PLATE
2 11570 * | * 1 |[EtRiEHHRL THUMB SCREW 13/64X32 L=7.0
3 [70080 * | * 1 |EiRRE FACE PLATE THREAD GUIDE
4 110597 * | ok 2 |ERARELEDRLC SCREW 1/8X40 L=3.3
5 18004 * | * 1 | E#HR(&) ARM CAP (REAR)
6 [10704 * | * 1 | EREEHRL SCREW 3/16X28 L=6.5
7 10703 * | * 1 | ERTvovy— WASHER
8 |19106 * | % 1 | AAILEH(88) LUBRICATING OIL CUP (REAR)
9 (7041 * | % 1 | AAILEUD () 1EHRLC SCREW 1/8X44 L=7.0
10 18104 * | * 1 |[FAILEo9 (%) Tk OIL PAD
11 |70181 * | * 1 [ OIL WICK
12 |70186 * | * 1 |[E=Z— a7 VINYL TUBE
13 70182 * | * 1 [ OIL WICK
14 170187 * | * 1 |E=—)q7F VINYL TUBE
15 |70614C * | * 1 [RBERAFER) BOBBIN WINDER TENSION BRACKET COMPLETE
16 |150326 * |k 1 |RE&EZRAFOLE TENSION STUD
17 |20019 * | * 2 |3AFMm TENSION DISC
18 20020 * | * 1 |[#—m TENSION RELEASE DISC
19 |70095 * | * 1 |iRERTILY TENSION SPRING
20 (20021 x| * 1 [R&Z=HAFO-—LYrFYR(A) TENSION THUMB NUT (A)
21 120025 * | % 1 | REBZTLRAFELRENT TENSION STUD THREAD GUIDE
22 110652 * | * 1 [RAFOETVE NUT
23 (70081 * | * 1| E#R(ED) ARM CAP (FRONT)
24 |10704 * | * 1 | EREEHRL SCREW 3/16X28 L=6.5
25 110703 * | * 1 [ ERTYv— WASHER
26 |70082 * | * 1 |FAE2H FD LUBRICATING OIL CUP (FRONT)
27 |70115 * | % 1 |[FALE25@FDITILE OIL PAD
28 |70180 * | * 1 il OIL WICK
29 |70185 * | * 1 |E=—)aT VINYL TUBE
30 (70111 * | * 1 [R&LRBNT BOBBIN WINDER THREAD GUIDE
31 (8040 * | * 1 |RERBETLEDRLC SCREW 9/64X40 L=8.0
32 30025 * | * 1 [Tvire— WASHER
33 |70092 * | * 1 | 7—Ljhie ARM OIL PLUG
34 |73009 * | - 1 |tk THROAT PLATE
34 (70290 - | * 1 |&t#k 1/47 THROAT PLATE 1/4”
35 | 6031-01 * | * 1 |#iR1IEDHHL SCREW 11/64X40 L=8.3
36 |73007 * | * 1 [#HRROHHL SET SCREW 11/64X40 L=5.4
37 |73008 * | * [ (= THROAT PLATE STOP
38 [70119 x| - 1 |AaR(E) BED SLIDE (LEFT)
38 |[70218 - | % 1 |[ARE)1/47 BED SLIDE (LEFT) 1/4”
39 |[70120 * | - 1 |[ARE&E) BED SLIDE (RIGHT)
39 |70224 - | * 1 [ARE&E)1/4”7 BED SLIDE (RIGHT) 1/4”
40 (10667 * | * 1 |[AREY BED SLIDE STOP
41 |10668 * | ok 1 [ARRTIT BED SLIDE STOP SPRING
42 (73011 * | * 1 [ELR BED SLIDE (FRONT)
43 13085 * | % 1 [ELRIESHRL SCREW 13/64X32 L=4.3
44 73003 * | * 3 [EAHYT(P10) BALL OILER (¢ 10)
45 30046 * | * 1 |[7—REELEDHRL SCREW M4X0.7 L=4.0
46 (30137 * | * 2 | ARAEZZEAN MACHINE SUPPORTING BOLT
47 143657 * | * 1 [RBEHRFSFUk RATCHET
48 (153672 x| * 1 [R&=FHFO—LYFVRB) TENSION THUMB NUT (B)
49 |70214-01 * | * 1 |ELRRTYLY SPRONG
50 |[73011C * | * 1 |ELIR. RTYY (#8) BED SLIDE (FRONT) WITH SPRING




HAE. PHAE

PRESSER BAR, VIBRATING PRESSER BAR

-8BL-30-3

-28BL-30-3

EL

-8BL-30-3

-28BL-30-3

i

-8BL-30-3




WAE, RS
PRESSER BAR, VIBRATING PRESSER BAR

|
No.| BRES ||| &E 5% DESGRIPTION
PARTS NO. é 2 QTY
[} |
1 [70027 x| - 1 |#tELE NEEDLE BAR ROCK FRAME
1 170201 - | * 1 |#ELE NEEDLE BAR ROCK FRAME
2 70028 * | * 1 |gtiELXEEY NEEDLE BAR ROCK FRAME HINGE STUD
3 [10728 * | * 1 RS OIL WICK
4 (70029 x| * 1 |#tELEEVIEDHRL SCREW 6.75X24 L=19.5
5 |70022 * | * 1 |&HEaE NEEDLE BAR CONNECTION STUD
6 |10726 * | * 1 | OIL WICK
7 10532 * | * 2 |EHElEERHRL PINCH SCREW 5/32X40 L=9.0
8 |70023 x| - 1 (&t NEEDLE BAR
8 170230 - | % 1 |&HE 1/4 NEEDLE BAR 1/4
9 |[N3324 * | - 1 |#t DYX3 #24 NEEDLE DY X 3 #24
9 [N3324 - | = 2 |#t DYX3 #24 NEEDLE DY X 3 #24
10 [70025 x| - 1 |#tiEsHRL SCREW 3/16X32 L=5.5
10 [70025 - | 2 |&tiEHHl SCREW 3/16X32 L=5.5
11 [70030 * | * 1 |45 — NEEDLE BAR LOCK FRAME POSITION BRACKET
12 [15055 * | * 1 |4 —viksHRl SCREW 1/64X32 L=9.0
13 |70024 x| - 1 |etiERE NEEDLE BAR THREAD GUIDE
14 110534 x| - 1 |8 RENE SCREW 2.25X48 L=2.6
15 [70006 * | * 1 |ERE PRESSER BAR POSITION GUIDE
16 [10761 * | * 1 |ERELHRL SCREW 6.75X24 L=11.0
17 [10538 x| * 1 [$RREAZIL(L) PRESSER BAR BUSHING (UPPER)
18 [10761 x| * 2 (#HZEAZILIEDHRL SCREW 6.75X24 L=11.0
19 [70032-A * | * 1 [BABERN PRESSER BAR POSITION GUIDE LEVER
20 |10662-A * | * 1 |l PINCH SCREW 9/64X40 L=6.5
21 170033 x| * 1 |[#HxssiasE PRESSER BAR LIFTING BRACKET
22 110545 * | * 1 [$RAEEEmLl PINCH SCREW 11/64X32 L=14.0
23 [10548 * | % 1 [RASESRALEDHAL SCREW 6.75X24 L=8.1
24 |70034 * | * 1 |#ExsRsEYYST PRESSER BAR SPRING BRACKET
25 (70035 x| * 1 [#xEE Il PINCH SCREW 3/16X32 L=13.7
26 [10538 * | % 1 |[ZEARIL(TF) PRESSER BAR BUSHING (LOWER)
27 |70031 * | * 1 [$RAE PRESSER BAR
28 |70378 * | * 1 [BRERILE— HOLDER
29 |70114 x| - 1 |48 % LIFTING PRESSER FOOT
29 |70270 - | * 1 [4MBZ 1/4 LIFTING PRESSER FOOT 1/4
30 |70379 * | ok 1 [#xERILE—1EDHRL PINCH SCREW 3.4X36 L=10.0
31 (20272 * | x 1 [BRERILS—LEHRLEFTYE NUT
32 10677 x| * 1 (7vir— WASHER
33 [70014 * | * 1 |HEE=5F LIFTING ECCENTRIC
34 10754 * | * 1 |HEEZ5E MMl PINCH SCREW 6.75X24 L=16.0
35 |70015 * | % 1 |4 LIFTING ROCK SHAFT
36 |10514 x| * 2 |HEENASIL LIFTING ROCK SHAFT BUSHING
37 [15053 * | * 1 |#E#E R SCREW STUD
38 10728 * | * 1 | OIL WICK
39 [10517 * | * 1 |#EEE LTk NUT
40 |70038 x| * 1 [KF&EHE(K) LIFTING BELL CRANK LINK
41 |70036 * | * 1 Ko=x LIFTING BELL CRANK
42 110559 * | * 1 [KoFiEHRL SCREW 4.5X32 L=8.0
43 70037 * | * 1 |KOFESRE M) VIBRATING PRESSER BAR CONNECTING LINK
44 {70039 * | - 1 |hiRzE VIBRATING PRESSER BAR
44 170202 - | * 1 |hiBziE VIBRATING PRESSER BAR
45 110728 x| - L =2 iy OIL WICK
46 |70113 * | - 1 (iEz VIBRATING PRESSER FOOT
46 |70250 - | * 1 ||z 1/47 VIBRATING PRESSER FOOT 1/4”
47 (141158 * | * 1 [iRziEHRL SCREW 11/64X40 L=7.3
48 |70219-01 x| - 1 | ZavH—H—F FINGER GUARD
48 |70219-02 - | * 1 | TavH—H—F 1/4” FINGER GUARD 1/4”
49 (8111 * | % 1 | TavH—H—FiEHHl SCREW 1/8X44 L=3.6
50 |70056 * | ok 1 |EEESE NEEDLE BAR ROCK FRAME CRANK
51 |10754 * | * 1 |E#EESE ML PINCH SCREW 6.75X24 L=16.0
52 [13134 * | * 1 PEEOYRERL HINGE SCREW 6.75X24 L=12.0
53 10586 x| * 1 [EEOYRERCT VR NUT
54 |70055 x| * 1 |EEYE NEEDLE BAR ROCK FRAME ROCK SHAFT
55 |70188 * | * 1 |ilaT VINYL TUBE
56 |11876C * | * 1 | EEYEAEGD SLIDE BLOCK COMPLETE
57 11877 x| * 1 | EEYEARE SLIDE BLOCK
58 11876 x| x 1 | ERYEAFE RL SLIDE BLOCK STUD
59 [10581 * | * 1 | EZYVEAEE RLIEDHRLE SCREW 7/32X32 L=7.0
60 |70032-AC * | * 1 [RABEERGE) PRESSER BAR POSITION GUIDE LEVER COMPLETE




KFE.N\KT—1)—
THREAD TAKE-UP LEVER, HAND WHEEL




THREAD TAKE-UP LEVER, HAND WHEEL

™
™
No. | BB@ES |4 $ s P DESCRIPTION
PARTS NO. [ 7| n_nl QTY
8|8
1 [70018 * | * BES:: THREAD TAKE-UP LEVER
2 |70019 * | * 1 | XEEY THREAD TAKE-UP LEVER HINGE STUD
3 [11042 * | * LI :: i OIL WICK
4 10571 x| * 2 |RFEEVIEHRL SCREW 6.75X24 L=20.0
5 |20172 * | * 2 |7—LTLk CAP
6 |70020 * | * 1 |[XEHEE THREAD TAKE-UP LEVER DRIVING STUD
7 10728 * | * 1 [ OIL WICK
8 |70021 * | * 1 |EHEESRS NEEDLE BAR CONNECTING LINK
9 |70017 * | * 1 [95v9F—3vhh NEEDLE BAR CRANK
10 [10570 * | * 1 |fEROARL SET SCREW 6.75X24 L=145
11 |10524-G * | * 1 |[EROARLIEDHRL SCREW 6.75X24 L=6.5
12 [10571-G * | * 1 [iEHRL SCREW 6.75X24 L=20.0
13 [10523 * |k 1 |[$tEEREY NEEDLE BAR CONNECTING LINK STUD
14 110726 * | * 1 [ OIL WICK
15 |10524 * | % 1 |#EEHKEVIEDHRE(R) SCREW 6.75X24 L=6.5
16 |70016 * | * 1 [#tEERKEVIEHRLE () SCREW 6.75X24 L=3.5
17 [10563 * | * 1 | E&EARIL (BDTVv— WASHER
18 |70007 x| * 1 [ E&ARIL (BT ARM SHAFT BUSHING (FRONT)
19 110729 * | * 1 [ OIL WICK
20 (10725 x| * 1 | EEARIL(BDTIILE OIL PAD
21 |10571 * | * 1 | EEARIL (D) IEHHL SCREW 6.75X24 L=20.0
22 |[70013 * | * 1 |[hEZ ETHA FEED DRIVING ECCENTRIC
23 [10639-G * | * 1 [P ETHLMERDRL SET SCREW 1/4X32 L=8.0
24 [10766-G x| * 1 [iEHRL SCREW 1/4X32 L=7.0
25 |[70012 * | * 1 |EEfEOuk LIFTING ECCENTRIC CONNECTION
26 |[70112 * | % 1 [R&EFVY— BOBBIN WINDER DRIVING GEAR
27 (10766 * | * 2 |lk&HAl SCREW 1/4X32 L=7.0
28 |70009 * | * 1 | EEASREAZIL (FD) ARM SHAFT CENTER BUSHING (FRONT)
29 (10725 * | * 1 | E#PEAZIILTIILE OIL PAD
30 |10522 * | * 1 | EEBEAZILIEDRL SCREW 6.75X24 L=14.0
31 [70046 * | * 1 [ KExv— HAND WHEEL DRIVING GEAR
32 170040 x| * 1 | KR¥Vv—LEERDRL SET SCREW 1/4X32 L=13.0
33 (12388 * | * 1 | R¥v—itHRl SCREW 1/4X32 L=13.0
34 35405 * | * 1 [IhFy— ARM CROSS SHAFT GEAR
35 |10658 * | % 1 |/IhFy—1HRl SCREW 1/4X32 L=5.5
36 |10566 * | % 1 |MMEROHRLC SET SCREW 1/4X32 L=5.5
37 |10577 x| * 1 |IN\VURT——BhEHl SCREW 6.75X24 L=11.0
38 |70043 * | % 1 [NRT—=)—RDA%IL ARM CROSS SHAFT BUSHING
39 (10725 * | * 1 (7R OIL FELT
40 (10519 x| * 1 [NURT=)—RDAILIEDHRLE SCREW 6.75X24 L=17.5
41 35412 * | * 3 |[95vFRTILHTEY HAND WHEEL DISENGAGING SPRING PLUNGER
42 35413 * | * 3 |95y FRTILY HAND WHEEL DISENGAGING SPRING
43 (70041 * | * 1 |N\RT—1— HAND WHEEL
44 35407 x| * I VNI EY CTVIE AW SCREW 1/4X32
45 |70044 o 1 [NRT—=)—=D5yFR HAND WHEEL ENGAGING PLATE
46 (12122 * |k 4 |NVET—=)—=9FyFiRiEHHRL SCREW 11/64X32 L=8.5
47 |70042 * | % 1 |N\URT—1) 8 ARM CROSS SHAFT
48 |70010 * | * 1 | LEARREAZIL () ARM SHAFT CENTER BUSHING (REAR)
49 (10725 * | * 1 | E#PEAZILTIIILE OIL PAD
50 [10571 x| * 1 | EEDEAZILIEDHRL SCREW 6.75X24 L=14.0
51 [15038 x| * 1 |§HEERHEE Y HRe CAP




L, F—1)—
ARM SHAFT, MACHINE PULLEY




Lah, J—1)—

e

ARM SHAFT, MACHINE PULLEY

™ |
| o
No.| BRAEE [F| 7 B4 DESCRIPTION
PARTSNO.[ 2 [ @ | QTY
ol RS
1 {70008 * | * 1 | bk ARM SHAFT
2 70093 * | * 1 |[TF—=n— MACHINE PULLEY
3 [10754 x| * 2 |[F—U—1tHHl SCREW 6.75X24 L=16.0
4 110577 * | * 1 |[F—=U—#LAl SCREW 6.75X24 L=11.0
8 |10464-WH | * | * 1 |BA43IVF Rk CONNECTION BELT
9 10569 * | * 1 | EXNT—1)— ARM SHAFT CONNECTION BELT PULLEY
10 |10574 * * 2 70—'J—'J>7 ARM SHAFT CONNECTION BELT PULLEY SPRING FLANGE
11 110761 * | * 1 | ERNT—=)—HRIERDIL SET SCREW 6.75X24 L=11.0
12 [10524-G * | * 1 |[MEROARLIEDHRL SCREW 6.75X24 L=6.5
13 [10571-G * | * 1 |lkdHRL SCREW 6.75X24 L=20.0
14 170047 * | * 1 |szAykr FEED DRIVING CONNECTION
16 |10728 * | * 1 A OIL WICK
17 |70049C x| * 1 [EYLg-EYALGE) FEED DRIVING ECCENTRIC FLANGE COMPLETE
18 170050 * | * 1 |[ZYhL FEED DRIVING ECCENTRIC
19 [70049 * |k 1 |ZEYhLEE FLANGE
20 |11095 * | * 1 [ZEYHLFER FRICTION PLATE
21 (11096 * | * 2 |EYALFAFRIEDHRAL SCREW 3/16X40 L=11.0
22 (11093 * | * 1 [fERHHL SET SCREW 3/16X32 L=10.5
23 [11094 * | * 1 [iEHRL SCREW 3/16X32 L=10.5
24 12067 * | * 2 |1ZA4F—1tHRL SCREW 11/64X40 L=6.0
25 |11097 * | * 2 |FEYALETESAF— LINING METAL
26 |70051 * | * 1 |i@&hL FEED DRIVING ECCENTRIC ADJUSTING DISC
27 |11099 * | * 1 [BLYVTRTYY SPRING
28 [70052 * | * 1 [#|LyLy COLLAR
29 110639 *x | % 1 |NERDHRLE SET SCREW 1/4X32 L=8.0
30 [10566 * | * 2 [1EHAL SCREW 1/4X32 L=55
31 |70054 * | % 1 [#LREY FEED REGULATING STUD
32 112383 * | * 1 |REVRTYLY SPRING
33 |70053 * | % 1 |#BLARa> LA BUSHING
34 115076 * | * 1 |RYBLEYEY RETAINING SPRING
35 [70155 * | * 1 [ FRWT—1)— SAFETY CLUTCH PULLEY
36 (10574 * | * 1 [F=u—=yry SAFETY CLUTCH PULLEY SPRING FLANGE
37 (10611 * | % 1 [ FRILRT =)= SAFETY CLUTCH PULLEY COLLAR
38 |10612 * | * 2 |lkdHRL SCREW 1/4X32 L=10.5
39 |70153 x| * 1 [ FRINT—1—iRIEH SAFETY CLUTCH LOCKING LEVER SPRING
40 |70154 * | * 1 [FRNNT—1—ERE Rl ADJUSTING SCREW 5/32X40 L=3.6
41 (70169 * | * 1 | FRILNT—)—RIEREY STUD
42 110581 * | * 1 [iEHHl SCREW 7/32X32 L=7.0
43 110616 * | * 1 [FRUT—1)—H2 SAFETY CLUTCH LOCKING LEVER
44 110613 * | * 1 [FRUNT—)—#EEY STUD
45 110581 * | * 1 [iEHRL SCREW 7/32X32 L=7.0
46 (10620 * | * 1 [FRUNT—)—BEYEY SAFETY CLUTCH THROW-IN LATCH PIN
47 110618 * | * 1 TR T—1)—iESRE CONNECTING LINK
48 110619 * | * 1 | FRILNT—)—=RTY2Y5 SAFETY CLUTCH THROW-IN LATCH SPRING
49 10617 * | * 1 [FRWRT—1)—iM T SAFETY CLUTCH THROW-IN LATCH
50 (70139 * | % 1 |m=E HOOK DRIVING SHAFT LOCK RATCHET
51 110639 * | % 1 |MNEROHRLE SET SCREW 1/4X32 L=8.0
52 (10766 * | % 1 |11l SCREW 1/4X32 L=7.0
53 113046 * | ok 1 [#LKREY HOOK DRIVING SHAFT LOCK STUD
54 (15076 * | % 1 [LARAVEYEY STOP
55 (13047 * | % LI E1:10% X A 2v) SPRING
56 (13045 * | * 1 |#RLKREVEE SOCKET
57 110568 * | * 1 [BEHLUS RETAINING RING
58 [10567 * | * 2 |E@RFTULY ARM SHAFT BALL BEARING
59 170652 * | * 1 | EERTUTHS— ARM SHAFT BALL BEARING ADAPTER
60 23637 * | * 2 | EEATYUTAS—1EHRL SCREW 1/4X28 L=75
61 (70651 * | * 1 | E8RTYTHr—R ARM SHAFT BALL BEARING ADAPTER SLEEVE
62 (20171 * | * 1 |[TLt@11) RUBBER CAP
63 (50109 * | * 3 | EERTYUTH5—R1IEHRL SCREW 3/16X32 L=17.0




AL HE XY o
FEED DOG, FEED DRIVING ROCK SHAFT




A £

FEED DOG, FEED DRIVING ROCK SHAFT

o | T wr =
No. | MRBE | &L | 3 |HE ¥4 DESCRIPTION
PARTS No.| © | L |QTY
| m
88
1 170172 * | - 1 [#EYsE FEED DOG
1 (70310 - | * 1 |iEYE 1/4 FEED DOG 1/4
2 |[70118 - %] 3 [EYUsEIEHHRL SCREW M3X0.5 L=8.0
3 |70118 *| - 2 [FEYUEESHRC SCREW M3X0.5 L=8.0
4 123350 * | - 1 [ZEYEiEsHHL SCREW M3X0.5 L=7.5
5 [70170 * | -1 1 [FEYxs FEED BAR
5 170217 - | * 1 EYEE FEED BAR
6 [70128 x| x| 1 |[3ox FEED LIFTING CAM FORK
7 [70129 x| x| 1 [ao=FiLHHRL SCREW 7/32X32 L=15.0
8 |10599 * | * 1 [ADFETYIr— WASHER
9 [10596 * | x| 1 [3ao=xFEIT)L OIL FELT
10 [10597 * | x| 1 [aoxEITILAEDHRE SCREW 1/8X40 L=3.3
11 [70126 * | x| 1 |[ZEYLrskb FEED BAR CRANK
12 [12408 x| x| 2 [EYLEBILEHEL SCREW 6.75X24 L=7.5
13 10602 * | ok 1 |ZEYEEEVHRLE FEED BAR HINGE SCREW
14 (10636 * | x| 1 [EFYEEBEE RLCFVE NUT
15 [70608 * | x| 1 [FEUsH FEED DRIVING ROCK SHAFT
16 10593 * | * 1 [ZEYEHS—(F) COLLAR (FRONT)
17 (10764 * | x| 2 [FEYUERHS—(FI) LE&HAL SCREW 6.75X24 L=4.5
18 [10593 * | x| 1 [REYEHHS—(R) COLLAR (REAR)
19 10764 * | x| 2 [FEVUEHHS— (&) 1EHRL SCREW 6.75X24 L=45
20 |70124 * | x| 1 EYERZDEGED FEED REVERSING CRANK (FRONT)
21 |70613 * | x| 1 [E&KovrFE RL FEED REVERSING CRANK SCREW STUD
22 [11185 * | x| 1 [EHOovFE RLFVk NUT
23 |70057 x| x| 1 [EHKAvR NEEDLE BAR ROCK FRAME CRANK CONNECTION
24 110728 | x| 1 [ OIL WICK
25 [70162-A * | * 1 |[UIVBAERNE FEED REVERSING LEVER
26 [70160 * | x| 1 [YIVBZERNEAZIL FEED REVERSING LEVER BUSHING
27 |70161 * [ x| 1 [YIYBRZERNEHT— COLLAR
28 (10561 x| x| 2 [UIWBRZERNEHLT—LOHAL SCREW 11/64X32 L=6.5
29 [70048-A * | * 1 [aZAyrFE>RL HINGE SCREW 7.85X20 L=12.0
30 |10728 * x| 1 [ OIL WICK
31 [11185 * | x| 1 [ZAyRE RLCF vk NUT
32 (20191 x| x| 1 [RTYT Ty v— SPRING WASHER
33 |14024 * | % | 2 |[ENEX;y/AA—RL SCREW 3/16X32 L=9.5
34 |70612 * | x| 1 ([YIRZERNEY FEED REVERSING LEVER SLIDE BLOCK
35 [70611 * | * 1 |EREEHRL HINGE SCREW 15/64X28 L=10.0
36 |70610 * | x| 1 (91zH509 FEED REVERSING LINK
37 |70159 * | x| 1 (YHRZROISVIRTI T HNT SPRING AND TREADLE CONNECTING LINK
38 |70167 * | x| 1 |[EREE RCTHVE NUT
39 [70158-A * | * 1 |URRISVORTYLY SPRING
40 |70383 * | x| 1 [YHRZRTYUTHML SPRING HOOK
41 (70157 * | x| 1 [YHRZRTYUTHLF VR NUT
42 170168 * | x| 1 [YMHRZISVERL HINGE SCREW 7.85X20 L=21.6
43 10728 | x| 1 e OIL WICK
44 111185 * | x| 1 |UBRISUIERLT VR NUT
45 170609 * | x| 1 [EYEREDE () FEED REVERSING CRANK (REAR)
46 (35034 * | x| 2 [FEVUEHZHFE(R)FEDHRL PINCH SCREW M6X1 L=20.0
47 |10754 * [ x| 2 [FEYELZDHFEGDHEORL PINCH SCREW 6.75X24 L=16.0
48 (10767 * | * 1 |[PDIVBZEREAZILLE SCREW 1/4X32 L=45
49 |10718-A x| x| 2 [RbysS—H5— COLLAR

_10_




HOOK SADDLE (RIGHT), HOOK DRIVING SHAFT

hzxta(HE), T

/f/////f zaaimw g%%

é@

50

-28BL-30-3

_11_




hxta(h), T
E (RIGHT), HOOK DRIVING SHAFT

HOOK SADDL

™
2|2 |%e
No. |ER@mBES| T | & T% TE DESCRIPTION
PARTS NO| & | Q
1 [70141 * | * 1 [[RE> BOBBIN
2 |70140 * | % 1 |h< ) HOOK COMPLETE
3 |70151 * | = 1 |AEEAT R BOBBIN CASE OPENER LEVER LINK
4 170145 * | % 1 |[h<A%IL (L) HOOK BUSHING (UPPER)
5 [11176 * | ok 1 |AAZIL (L) EHRL SCREW 7/32X32 L=55
6 [70149C * | * 1 |[F—TFF+—x&EH) BOBBIN CASE OPENER LEVER
7 |10727 o 1 2Tk OIL FELT
8 |70150 * | % 1 |A—FFr—xEE> BOBBIN CASE OPENER LEVER HINGE STUD
9 10727 * | * 1 2Tk OIL FELT
10 [10573 * | * 1 | A—FFr—xEBEVIEDHRL SCREW 7/32X32 L=11.0
11 (11137 o 1 | F—FFr—xBE 4T OIL WICK VINYL TUBE
12 |70146 * | % 1 |[REVHy—RA—TF— BOBBIN CASE OPENER
13 [70147 * | * 1 |kl SCREW M3X0.5 L=6.0
14 [70148 * | * 1 [7yov— WASHER
15 170152 * | * 1 | FAIWT—=2 OIL GAUGE
16 [11131 * | % I Ed At v OIL GAUGE GUIDE
17 125614 * | *x 1 |hAvLxEmTHS—(L) HOOK SADDLE COLLAR (UPPER)
18 [25615 * | * 1 | A ERAHZ—(TF) HOOK SADDLE COLLAR (LOWER)
19 170143 * | * 1 |hTLtEIGE OIL RESERVOIR SPACER
20 |70144 * | * 2 |AYLEEEfFELESHRLE SCREW 7/32X32 L=21.0
21 |70142 * | % 1 |AvxE&EH) HOOK SADDLE (RIGHT)
22 (15092 * | % 1 [ArEE—vFY HOOK SADDLE GASKET
23 (15091 * | = 1 |AxLEBRIVI(H) OIL RESERVOIR (RIGHT)
24 15007 * | % 7 |hrLxEHEIVIIEDRL SCREW 9/64X40 L=10.0
25 25616 * | % 1 |[hvt &kl PINCH SCREW 15/64X28 L=32.0
26 [10646 * | % 1 |AvxELEHRLE SCREW 6.75X24 1=28.0
27 |10647 * | = 1 |AvEELEHRLTYIv— WASHER
28 15093 * | % 1 |[mIAHTIYVvIL OIL REGULATING DIAL
29 |15094 * | 1 oy O-RING
30 10629 * | % 1 |HEREF A vILEHHL SCREW 1/8X40 L=8.0
31 |10638-B * | *x 1 | R¥Fv— HOOK DRIVING GEAR
32 |70137 * | % 1 [EZERDHHL SET SCREW 1/4X32 L=9.0
33 |70138 * | % 1 |kl SCREW 1/4X32 L=8.0
34 |10657-B * | * 1 |IhFyv— HOOK DRIVING PINION
35 (10658 * | * 1 [/hFr—1kHtal(A) SCREW 1/4X32 L=55
36 |10767 * | * 1 |[/hFv—1kHl(B) SCREW 1/4X32 L=45
37 |15096 * | % 1 [A<ARIL(T) HOOK BUSHING (LOWER)
38 (11176 * | % 1 [A=A2IL(F)1EHHRL SCREW 7/32X32 L=55
39 |10644 * | *x 1 [AAIL(F)Tyv— WASHER
40 10637 * | * 1 | ETEYVAL FEED LIFTING CAM
41 10658 * | 1 | ETF&EYHLIEDHRL SCREW 1/4X32 L=5.5
42 12135 * | - 1 [TEhA%)L (B HOOK DRIVING SHAFT BUSHING (FRONT)
42 70132 -] = 1 | FERARIL (R) 1/16~1/4 HOOK DRIVING SHAFT BUSHING (FRONT) 1/16~1/4
42 |70132-A -] * 1 | TFEhARIL (R) 5/16~1-1/8 HOOK DRIVING SHAFT BUSHING (FRONT) 5/16~1-1/8
42 |70132-B -] % 1 | FERA%IL (R) 1-3/16~ HOOK DRIVING SHAFT BUSHING (FRONT) 1-3/16~
43 10729 * | * 1 e OIL WICK
44 1327 * | *x 1 | FEhA%2)LIEDHRL SCREW 5/16X24 L=13.0
45 70132 * | * 1 | FERdREA%IL (BT 1/16~9/16 HOOK DRIVING SHAFT BUSHING (MIDDLE, FRONT) 1/16~9/16
45 |70132-A -] % 1 | FEhdREA%IL (BiT) 5/8~1-1/2 HOOK DRIVING SHAFT BUSHING (MIDDLE, FRONT) 5/8~1-1/2
45 |70132-B -] * 1 | e A%IL (FI) 1-9/16~ HOOK DRIVING SHAFT BUSHING (MIDDLE, FRONT) 1-9/16~
46 10729 * | *x 1 [ OIL WICK
47 73005 * | * 1 | FERsEAZIL (B EHHL PINCH SCREW 17/64X32 L=17.5
48 |70655 * | % 1 | TEh HOOK DRIVING SHAFT
49 70134 * | * 1 [ TEaRREARIL (1) HOOK DRIVING SHAFT BUSHING (MIDDLE, REAR)
50 |10766 * | *x 1 | FERREAZIL (58) EHHL SCREW1/4X32 L=7.0
51 10593 * | % 1 | TeEHhs— HOOK DRIVING SHAFT COLLAR
52 (10764 * | ok 2 |TE#h>—woHrl SCREW 6.75X24 L=45
54 73006 * | * 1 | FE#A%2IL (#8) kDAL SCREW 17/64X32 L=13.0
56 |70140-01 * | *x 1 |smE HOOK
57 |70140-02 * | % 1 |ANE BOBBIN CASE
58 |70140-3A * | * 1 |[ANERZ A HOOK GIB (A)
59 [70140-3B * | * 1 |AMEHZ B HOOK GIB (B)
60 |16407-04 * | * 4 |NAERALEOHHL SCREW
61 |70104-05 * | % 1 |82k NEEDLE GUARD
62 |70140-06 * | * 2 |#t=ZtRiHHL SCREW
63 |70140-10 * | * 1 |REAFATR BOBBIN CASE TENSION SPRING
64 |70140-11 * | *x 1 [RFAFA\REDHRL SCREW
65 |70140-12 * | % 1 |RFAF/ A \RAFHL BOBBIN CASE TENSION REGULATING SCREW
66 |70140-19 * | % 1 2Tk FELT
67 |25623 * | * 1 | FEARTULTHr—R HOOK DRIVING SHAFT BALL BEARING ADAPTER SLEEVE
68 |[25661 * | * 3 |BAEVVTLEHAL SCREW 9/64X40 L=5.0
69 |10607 * | % 1 | FERTYTHhF— HOOK DRIVING SHAFT BALL BEARING ADAPTER
70 |10658 * | % 1 [EERHAL SCREW 1/4X32 L=55
71 |10566 * | * 1 |lkEHHRl SCREW 1/4X32 L=55
72 110567 * | *x 1 | FERT7YYT HOOK DRIVING SHAFT BALL BEARING
73 |10608 * | % 1 Bz GROOVED RETAINING RING
74 |25614C * | * 1 |ARLEEHmTHS—FHLHE) HOOK SADDLE COLLAR WITH SCREW
75 |10637C * | * 1 [ ETFEYHLHLASE) FEED LIFTING CAM WITH SCREW

_1 2_




h<t&(E)
HOOK SADDLE (LEFT)

_13_




h<xrE(E)
HOOK SADDLE (LEFT)

o
No. | pEEE| L | g |58 ¥ DESCRIPTION
PARTS NO| | L [QTY

| m

8|8
1 [70141 - | * 1 |/RE> BOBBIN
2 |70140 - | = 1 A< GR) HOOK COMPLETE
3 [70151 - x| 1 |AEEATR BOBBIN CASE OPENER LEVER LINK
4 170145 x| 1 |[h<eAr2)L(L) HOOK BUSHING (UPPER)
5 (11176 - *| 1 |AvARIL(L)EHRL SCREW 7/32X32 L=5.5
6 [70149C - %] 1 |[A—TFF—xE ) BOBBIN CASE OPENER LEVER
7 [10727 -1 *| 1 |[ZZILk OIL FELT
8 |[70150 - x| 1 |[#A—FF—xEBE> BOBBIN CASE OPENER LEVER HINGE STUD
9 [10727 - *| 1 |7k OIL FELT
10 |10573 - | * 1 |#A—FF—xB8EvEHAL SCREW 7/32X32 L=11.0
11 |11137 - | * 1 |[F—TFF—BE (T OIL WICK VINYL TUBE
12 [70146 -1 x| 1 |[REVHF—RA—TH— BOBBIN CASE OPENER
13 [70147 -1 *| 1 [i&HRL SCREW M3X0.5 L=6.0
14 (70148 -l x| 1 |Tyie— WASHER
15 [70152 - x| 1 |[FaN5=> OIL GAUGE
16 [11131 - x| 1 |=ERSaT OIL GAUGE GUIDE
17 (25614 - x| 1 |AvLrE#HETHI— (L) HOOK SADDLE COLLAR (UPPER)
18 (25615 - x| 1 |hvxEHFHST—(TF) HOOK SADDLE COLLAR (LOWER)
19 [70143 - x| 1 |AvTEBRME OIL RESERVOIR SPACER
20 |70144 - x| 2 |AvxERMELEDHHRL SCREW 7/32X32 L=21.0
21 170203 - *| 1 |AvxEFE) HOOK SADDLE (LEFT)
22 115092 - *x| 1 |AvLEES—ruExy HOOK SADDLE GASKET
23 |15521 - x| 1 |h<wxtEBELI(E) OIL RESERVOIR (LEFT)
24 15007 - x| 7 |AYEEREIVVIEDHRL SCREW 9/64X40 L=10.0
25 (25616 - | * 1 |hvxEHFRL PINCH SCREW 15/64X28 L=32.0
26 |10646 -1 x| 1 |AvEELEDHRL SCREW 6.75X24 L=28.0
27 (10647 - | * 1 | A<t EEHRLT Y v— WASHER
28 |15093 - x| 1 [HEAETAVIL OIL REGULATING DIAL
29 (15094 -1 *| 1 |oyvy O-RING
30 [10629 - | * 1 |EEAEIA AV ILiEHal SCREW 1/8%X40 L=8.0
31 |10638-B - x| 1 |KR¥v— HOOK DRIVING GEAR
32 |70137 - x| 1 [FMIERSOARL SET SCREW 1/4X32 L=9.0
33 |70138 -1 %] 1 [tHRlL SCREW 1/4X32 L=8.0
34 |10657-B - = 1 [hFr— HOOK DRIVING PINION
35 110658 B 1 /MY —1EHHL(A) SCREW 1/4X32 L=55
36 (10767 - x| 1 phFr—1kHHLB) SCREW 1/4X32 L=45
37 |15096 * | 1 [ARAIL(TF) HOOK BUSHING (LOWER)
38 [11176 - | * 1 [AARIL(T)ESHRL SCREW 7/32X32 L=5.5
39 (10644 - | * 1 |ARARIIL(T) T yv— WASHER
40 |70140-01 | * | x| 1 [|4#HFE HOOK
41 |70140-02 | * | x| 1 |AHMFE BOBBIN CASE
42 |70140-3A | x| x| 1 |AMEHEZ A HOOK GIB (A)
43 |70140-3B | * | x| 1 |AHAFWZ B HOOK GIB (B)
44 |16407-04 | x| x| 4 |AMFWZILEHRL SCREW
45 |70104-05 | * | = | 1 [$t2#& NEEDLE GUARD
46 (7014006 | * | x| 2 |[#t2iRiEHHRLC SCREW
47 [70140-10 | * | * 1 |RFAF/AR BOBBIN CASE TENSION SPRING
48 |70140-11 | * | = | 1 |RIFAF /A \R1EDHRL SCREW
49 (70140-12 | * | = [ 1 [HREAF/ARFFEHL BOBBIN CASE TENSION REGULATING SCREW
50 |70140-19 | * | x| 1 |z7TJ)Lk FELT
51 |25614C * | x| 1 |[AYEEFAHT—HLMAE) HOOK SADDLE COLLAR WITH SCREW

_14_




AT

TENSION BRACKET

_8BL_30_3@

-28BL-30-3

/8l ya) // —28BL-30-3
(> e"

W

-8BL-30-3

-8BL-30-3

-28BL-30-3

ou | L
23

25

26

~18—




&k R

TENSION BRACKET

o™
™ |
No. | BIEREE (2|5 |52 m DESCRIPTION
PARTSNO. | 4| @ | QTY
2|8
1 |70067 * | - 1 |#RDHHR TENSION RELEASE PLATE
1 (70206 - | * 1 |k 2HHR TENSION RELEASE PLATE
2 10679 * | - 1 |RPEDIRERL SCREW 3.4X36 L=25
2 10679 - | * 2 |RPDZORERL SCREW 3.4X36 L=25
3 |70074 x| * 1 |[#RpBHEY TENSION RELEASE PLUNGER
4 |70063C * 1 |FA+FHx TENSION BRACKET COMPLETE
4 |70204C S E 1 |FAFH # TENSION BRACKET COMPLETE
5 |70075 * | * 1 |RFAFH/N—IR THREAD CONTROLLER COVERING PLATE
6 |10650 x| * 1 |[RAFHN—REDRL SCREW 3.4X36 L=6.0
7 |10561 * | * 2 |kl SCREW 11/64X32 L=6.5
8 |70076 x| - 1 |FAFHRARE (L) THREAD CONTROLLER THREAD GUIDE (UPPER)
8 |70209 B 1 |FAFRAE (L) THREAD CONTROLLER THREAD GUIDE (UPPER)
9 [12113 x| * 2 |[FAFRAEN(LE) EHRL SCREW 3.4X36 L=4.0
10 [70066 * | * 1 |RB3HEEY (%) TENSION RELEASE PIN (SHORT)
11 |70207 - | * 1 |RBHEEY (K) TENSION RELEASE PIN (LONG)
12 18077 * 2 |&%FFm TENSION DISC
12 |8077 -] * 4 |REFA+Fm TENSION DISC
13 3071 * | - 1 |#—m TENSION RELEASE WASHER
13 3071 - | * 2 |R—@I TENSION RELEASE WASHER
14 |8078 * | - 1 [iE&lEtp14 TENSION SPRING ¢ 1.4
14 [8078 - | * 2 |iB&iEto14 TENSION SPRING ¢ 1.4
15 |143657 * | - 1 [5Fzubk RATCHET
15 |143657 -1 * 2 |5Fzvbk RATCHET
16 |27061 x| - 1 [a—Lybkuk REGULATING THUMB NUT
16 |27061 -] * 2 |B—LykFubk REGULATING THUMB NUT
17 |70078 * 1 |BAFRAREN(F) THREAD CONTROLLER THREAD GUIDE (LOWER)
17 |70210 - | * 1 [FAFRAE(T) THREAD CONTROLLER THREAD GUIDE (LOWER)
18 [11067 * | * 1 |BAFHRARE (F)EHFVE NUT
19 |15055 x| * 1 |RAFHST—ZEVIEHRL SCREW 11/64X32 L=9.0
20 |70072 * | - 1 |[RBIRTIT THREAD CONTROLLER SPRING
20 70221 S E 1 |RBIRTULY THREAD CONTROLLER SPRING
21 |70073 * | - 1 |RBIRTYoH = THREAD CONTROLLER SPRING STOP
21 |70222 - | * 1 |RBIRT)T = THREAD CONTROLLER SPRING STOP
22 (10650 * | % 1 |R5IRTYSZi1EHRl SCREW 3.4X36 L=6.0
23 |70070 * | * 1 |RAFHT—ZEY THREAD CONTROLLER SPRING STUD
24 (12421 * | % 1 |RAFEHLS—LEOHARL SCREW 11/64X32 L=4.0
25 |70069 * | - 1 | RAFEHS— THREAD CONTROLLER DISC
25 |70069 - | = 2 |RFAFEHT— THREAD CONTROLLER DISC
26 70071 * | - 1 |RAFEHS—HZEY THREAD CONTROLLER STUD
26 |70208 . 1 |RAFEHIT—HZEY THREAD CONTROLLER STUD
27 70077 * | - 1 |FAFRARE () THREAD CONTROLLER THREAD GUIDE (MIDDLE)
27 |70400 - | = 1 [FAFRARE () THREAD CONTROLLER THREAD GUIDE (MIDDLE)
28 12113 2K 2 |FAFRSRE () EHAL SCREW 3.4X36 L=4.0
29 [10759-A - 1 |E&kE  ~1 THREAD GUIDE ~ ~1
29 (10684 - | * 1 |E&k# 1-3/16~ THREAD GUIDE 1-3/16~
30 (10685 - | * 1 [ER#ELEDHRL SCREW 3.4X36 L=6.5
31 10760 - | * 1 |ER#ETIIILE FELT

_1 6_




&R TR (/D)
TENSION BRACKET (SMALL)

-28BL-30-3

-28BL-30-3 . ==

-28BL-30-3

_‘l ?_




&R F AR (/1)
TENSION BRACKET (SMALL)

™
TS| .
No. | MREE || 7| HE a4 DESCRIPTION
PARTS NO. | 4| @ | QTY
2|8
1 [70653 x| - [EEZAUNICH TENSION BRACKET COMPLETE (SMALL)
1 [70659 - | % 1 |FEFwRGN ) TENSION BRACKET COMPLETE (SMALL)
2 [70711 * | - 1 | RPBDHLIN—R Y8 — TENSION RELEASE LEVER STOPPER
3 |11067 * 1 [Rbyss—Fyk NUT
4 110545 * | * 2 |FRAFHR UM IESHARL SCREW 11/64X32 L=14.0
5 [10714 * | * 2 |FAFHRAS— TENSION BRACKET COLLAR
6 |8077 * | - 2 |&FEFm TENSION DISC
6 (8077 * 4 |[RFFFD TENSION DISC
8 |12048 * | - 1 |i@&ldEr o110 TENSION SPRING ¢ 1.0
8 |12048 - | * 2 |iR&EH 61.0 TENSION SPRING ¢ 1.0
9 |143657 * | - 1 |Z5Fzvk RATCHET
9 |143657 - | * 2 |Z5Fzvbk RATCHET
10 |27061 x| - 1 |B—LybkFvbk REGULATING THUMB NUT
10 |27061 * 2 [A—LybkFuk REGULATING THUMB NUT
11 |70656-01 * | * 1 [RDBHL/A—(K) TENSION RELEASE LEVER (LARGE)
12 |6384 * | * 1 |%w3ERLE SCREW 15/64X28
13 (8047 * | * 1 |[iERES WAVE WASHER
14 [70641 - | * 1 [P BHLAA—0UD) TENSION RELEASE LEVER (SMALL)
15 101443 - | = 2 |RDBHLAN—UN) IEHRL SCREW 9/64X40 L=4.0
16 |70658 x| - 1 |REAFHT— THREAD GUIDE COLLAR
16 |70658 - | * 2 |RFAFHT— THREAD GUIDE COLLAR
17 160133 * | - 1 |E—RFLRET THREAD GUIDE
17 160133 - | * 2 |E—AFRENT THREAD GUIDE
18 |70657 * | % 1 |RAFOEE) THREAD TENSION STUD (LONG)
19 |70642 - | % 1 |R\AFOEGE) THREAD TENSION STUD (SHORT)
20 20224 * | - 2 |E—#Fm TENSION DISC
20 20224 S E 4 |HE—FFm TENSION DISC
21 |20226-01 x| - 1 |iRE&EEh TENSION SPRING
21 |20226-01 - * 2 |iE&EFAR TENSION SPRING
22 20225 * | - 1 |E—F\AFF Y NUT
22 |20225 - | * 2 |E—RFFbk NUT
23 201706 * |k 1 | RAFOEFYE NUT
24 37061 * | * 1 |7yoye— WASHER
25 |70656-01C * | * 1 |%RpBHL/N—(HE) TENSION RELEASE LEVER (LARGE) COMPLETE

_1 8_




HABKRIR/ AR, REE
PRESSER BAR SPRING, BOBBIN WINDER

39

_1 9_




RZBERR AR, REE
PRESSER BAR SPRING, BOBBIN WINDER

™
TS| .
No. | MRES || 7| &E P DESCRIPTION
PARTS NO.| 4 | @ | QTY
2|8

1 [70091 x| * 1 | =REbwsS—LN— FOOT LIFTER LIFTING LEVER LATCH HANDLE
2 2067 * | * 3 |RbwS—L—1EHRL SCREW 11/64x40 L=6.0

3 |70089 * | * 1 |—RRéYIS—H5—(L) COLLAR (UPPER)

4 8042 * | * 1 |RbysS—h5—1EHAL SCREW 11/64X40 L=5.0

5 [70088 * | * 1 |—RbyIS—RTYH FOOT LIFTER LIFTING LEVER LATCH SPRING
6 |70090 * | * 1 |—RéYIS—HS5—(TF) COLLAR (LOWER)

7 |50287 * | * 1 [ARbyIR—hHS5—1kHAL SCREW 1/8X44 L=5.0

8 |70087 * | * 1 [RbyR—5524 FOOT LIFTER LIFTING LEVER LATCH

9 [70083 * | * 1 |KB FOOT LIFTER LIFTING LEVER

10 |70084 * | * 1 | KBEY PIN

11 |70085 * | % 1 |B2EY FOOT LIFTER LIFTING LEVER HINGE STUD
12 170136 x| * 1 |BREVIEDHRL SCREW 1/4X32 L=9.0

13 [70086 * | * 1 |XBlEt FOOT LIFTER LIFTING LEVER SPRING

14 110548 * | * 1 |KBIEtHAl SCREW 6.75X24 L=8.1

15 [70060 * | % 1 [BxBEXkRIER PRESSER BAR SPRING

16 |70061 * | % 1 [\BABERIREEIER PRESSER BAR SPRING (AUXILIARY)

17 |70094 x| * 1 [ KiRIERZTYy— WASHER

18 (70121 * [ * 1 | KRlERZRLE SCREW 6.75X24 L=13.0

19 |70062 * | * 1 | XKiRIEAERL SCREW 6.75X24 L=127.0

20 |70101 x| * 1 |gp&EO—5— BOBBIN WINDER SHAFT DRIVING ROLLER
21 |70175 x| * 2 |HRBEO—F—1HRL SCREW 11/64X40 L=5.8

22 70100 * | * 1 |[R&EE BOBBIN WINDER SHAFT

23 |70099 * | * 1 | REERE BOBBIN WINDER LINK

24 170103 * | % 1 | REEREERRL HINGE SCREW 11/64X40

25 |70102 * | * 1 | R&HRER BOBBIN WINDER CONNECTING PLATE

26 (4094 * | * 1 [##ELAN—1EDHRL SCREW M4X0.7 L=5.0

26 |70104 * | * 1 |RERERERL HINGE SCREW 11/64X40 L=4.0

27 170106 * | * 1 LERERL SCREW M4X0.7 L=12.0

28 (4137 * | * 1 |RBREFRCTVE NUT

29 70107 * [ % 1 |RBHAGFHRRELRTIY BOBBIN WINDER CONNECTING PLATE SPRING
30 [70110 * | * 1 |RBUYIERZ @ BOBBIN WINDER RELEASING LEVER

31 |70109 * | * 1 |REBL/N— BOBBIN WINDER SET LEVER

32 31092 * | % 1 |REBLN—IEHRL SCREW M4X0.7 L=12.0

33 |70108 * | % 1 |RELN—RTYLY BOBBIN WINDER SET LEVER RELEASING SPRING
34 |70105 * | * 1 |REBEHKRRTIVY BOBBIN WINDER LINK RELEASING SPRING
35 |70096 * | * 1 |REBEZHLEY STOP STUD

36 |70097C * | * 1 | & E TR (FR) BOBBIN WINDER BRACKET COMPLETE

37 12738 * | % 1 |[gBsE0—5—X v i—iR STOPPER PLATE

38 |[10650 * | * 1 |R&EEO—F5—Xby/A—1R1EHIL |SCREW 3.4X36 L=6.0

39 [15055 * | ok 3 [HREBETRIESHL SCREW 11/64X32 L=9.0

40 (15055 x| - 1 [HRBERFRIEDRLC SCREW 11/64X32 L=9.0

_20_




ft/Eam

ACCESSORIES 1

1)

-8BL-30-3

-

-28BL-30-3

1

L)

_21_



ftiEm
ACCESSORIES 1

o™

™ |

No. | BIEREE (2|5 |52 ma DESCRIPTION
PARTS NO. | 4| @ | QTY

2|8
1 [8132-A * | * 1 [EB&EBFyu ot ACCESSORIES PACK
2 |N3324 * | - 3 |#F DYX3 (#24) NEEDLE DYX3 (#24)
2 |N3324 - * 6 |&F DYX3 (#24) NEEDLE DYX3 (#24)
3 |70141 * | - 5 |REY BOBBIN
3 [70141 - x| 10 [RE> BOBBIN
4 |25649C * | % 1 |RSq/\—45 (38) SCREW DRIVER COMPLETE
8 [19462 * | * 1 | AHRLUF DOUBLE HEAD WRENCH
9 [11171 * | * 3 |EVURIT MACHINE HINGE CONNECTION PLATE
10 |6052 * | *x 6 |EvOZFiEHARRL MACHINE HINGE CONNECTION PLATE WOOD SCREW
11 |11169-B * | * 3 eV BED HINGE
12 |25307 * | * 6 |EvTiEdHRL BED HINGE SCREW 17/64X32
13 |10747 * | * 1 |RALVF (1/16 12F) WRENCH (1/16 ")
14 19456 * | * 1 |[RAELVF (231)) WRENCH (2 mm)
15 119457 * | % 1 |RBLUF (2531)) WRENCH (2.5 mm)
16 119458 * | * 1 |RABLUF (33) WRENCH (3 mm)
17 119459 * | * 1 |RALVF (43)) WRENCH (4 mm)
18 119460 * | % 1 |RAELVF (B3Y) WRENCH (5 mm)
19 [10942 * | * 1 |&RIE THREAD GUIDE
20 |8125 * | * 1 [BAZEL OILER
21 (11193 * | * 1 |l OIL
22 113079 * | * 2 |<&EY(1000 mm) CHAIN (1000 mm)
24 110947 - * 1 |RiITEYL THREAD STAND
24 35254 x| - 1 |RiITEYE THREAD STAND
25 |70377 -1 - 1 R DRIP PAN
25 |70171 * | * 1 [mzZ DRIP PAN
26 |6055 -1 - 8 |47 NAIL
26 |6055 | % | 10 |4T NAIL
27 |11196 - | * 1 |[Evtybk TWEEZERS

_22_




TEam2
ACCESSORIES 2




fTEm2
ACCESSORIES 2

™
IS .
No. | MREE || 7| HE a4 DESCRIPTION
PARTS NO. | 4| @ | QTY
2|8

1 [70199DC ® | * 1 NI H—F (#) BELT GUARD COMPLETE

2 |70199-A * | * 1 [RILEH—K () BELT GUARD (RIGHT)

3 |70199-B * | % 1 INJLNH—F (&) BELT GUARD (LEFT)

4 [70199-C * | * 1| RJLkAHN— BELT GUARD COVER

5 (28080 x| * 3 [RILMA—FR(H) (£) IEHiERLC SCREW M5X0.8 L=6.0

6 |70215 * | * 3 |INJLMH—F1iEHERRBL WOOD SCREW

7 |70199-E * | % 1 [RILEH—FiRN IEDHIR BELT GUARD STAY

8 20048 * | * 2 [ RIVEA—=FRiRNESHRIESHRL SCREW 7/32X32 L=9.5

9 [10776 * | % 1 NIV —FiRNIEHHRIEHEEFVE [WING NUT

10 |70199-D * | * 1 NI —FiRNIEHZ R BELT GUARD SUPPORT

11 |28076 * | * 2 INJLMA—FiRNIEHZIRIESHFL  |SCREW M6X1 L=18

12 110599 * | * 2 R —RENIESHZRIEDHRLT YL v—WASHER

13 12418 * | * 4 |R)LrAN—LEHRL SCREW 13/64X32 L=9.0

14 |70199-F * | * 1 |#BhAH—K (81 (CER) AUXILIARY GUARD (FRONT) : for CE
15 |70199-G * | * 1 |#@BA—K (%) (CER) AUXILIARY GUARD (REAR) : for CE
16 |1846 * | * 1 [RLMH—RERESREDRETYSv— [WASHER

_24_




Al 5T

PARTS AVAILABLE AT EXTRA CHARGE

_25_




7l 5E fm

PARTS AVAILABLE AT EXTRA CHARGE

™
g R=)
No. | HGHEE || 7| HE m DESCRIPTION
PARTS NO. | 4| @ | QTY
m|
L
1 [30169 * [ % 1 |BREBTI 52— ADAPTOR FOR SYNCHRONIZER
2 [30170 * | * 3 |[BHFETEFT2—1EHHRL SCREW M4 x0.7 L=16.0
3 31208 * | * 3 |BHBTETA—IEDIERES SPRING LOCK WASHER
4 170189 * | % 1 |BHESEXZZEG) SYNCHRONIZER SUPPORT

_26_




1S09 VH.1X3 LV NOILdO / X F 4L

60-61¢0L ¥9€0L ¥v€0L ¥2€0L ¥0€0L ¥8¢0L ¥9¢0L vy c0L I8¢ [ ¢/I-1
60-61¢0L ¢9€0L Cve0L ¢¢e0L ¢0€0L ¢8¢0L ¢9¢0L [444VA 8lE [ ¥/1-1
L0-6120L 09€0L 0¥€0L 0¢€0L 00€0L 08¢0L 0920L 0¥2¢0L ¥'Ge I
G0-6120L 8G€0L 8€€0L 81€0L 8620L 8L¢0L 8G¢0L 8€¢0L 161 v/€
¥0-6120L LSE0L LEEOL L1€0L L620L LL20L LG20L LECOL 6Gl 8/§
¥0-6120L GGEOL GEEOL G1E0L G620L GL¢0L GG20L GE€e0L LCl ¢/1
€0-61¢0L £€GE0L £€€E0L €LE0L £620L €L20L £620L €€20L G'6 8/¢€
¢0-6120L 89€0L 8¥€0L ¢1€0L ¢6¢0L ¢Lc0L [4:14VA ¢€¢0L 6L 91/G
¢0-61¢0L ¥¢c0L 8120L 0L€0L 06¢0L 0L¢0L 06¢0L 0€¢0L ¥'9 v/l
31vid 1004 Y3SS3dd 1004 dAV1O H1IM — o
ddvny Y3ONIH [(LHDIY) 3Ars a3g| (L437) 3arns a3g 904 d334 LVOMHL ONLLIM Om_Zm_Ew.WW__mm_n_“_> uve 31a3an | 3718 35nVD
S 4 ()M (H)MYE H¥ 1% 24 Zifch (RFHT) #1483 {3

P

o

€-0€-198¢-Mr

S14dVvd 39NVvO 40 3149Vl
Eo—L

*
*
*

_27_






SEIKO SEWING MACHINE CO., LTD.

2—-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E-mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.cojp./

tAa—3I kK&t

T273-0018 FE R MIETHRET2-13-6
TEL: 047-420-3561, IPE:E : 050-3535-3491
FAX: 047-420-3560

E-mail: eigyo@seiko—sewing.co.jp

(EREZX)

Parts No. PB13100 (1018)

Rev. 1.3



